MERCRUISER [7.4L MPI MIE (L29) GEM. V] G 454 Y-8 1933-2000)
Serial Mbr Range: OLO02006 THRU OLE74613 ()

< CRAMKSHAFT, FISTONS aMD COMM. RODS b w
Ref |Clazs|Part Description Qt Comment Footnote
1 737 B50443|PISTON/PISTOM FIM (030 0.5.] AR 3
2 39 B27ER1T |RIMG-PISTOM [STAMDARD) a

2 9 250447 |RIMG-PISTOM (030 0.5.) AR 3
3 23 218473 BEARIMNG SET (STANDARD) 1

3 23 818474/ BEARING SET (001 U.5.) AR 3
3 23 B18475|BEARING SET (002 U.5.) AR 3
3 23 218476 BEARIMNG SET (010 U.5.) AR 3
3 23 218477 |BEARIMNG SET (020 U.5.) AR 3
4 17 43504 |PIN-DOWEL [1/4 IM. DIA.) 1

5 26 811554 | SEAL-OIL 1 4
f 230 811560| FLYWHEEL 1

7 10 43845 | SCREW [7/16-20 1 1M.) g

a 8629754 1 |DRIVE PLATE 1 B 72 SERIES

3 10 38091 SCREW [3/8-16% 1 M) 5 B 72 SERIES

g 8620474 1|DRIVE FLATE 1 [630 / 5000)

| 10 ATE1Z| SCREW [3/8-16% 1 1/41M ) f [5000)

9 13 35048 SCREW [3/8-16x1IM.) g [630)

10 13 35048 LOCKWASHER g

11 E14 3553 COMMECTIMG ROD a

12 10 f2192| BOLT 16

13 11 A7493) NUT 16

14 23 835726 BEARING UMIT [STAMDARD) a2

14 23 85727 | BEARING UMIT (PalR - 001 .5, |&aR 3
14 23 85728 | BEARING UMIT (PAIR - 002 1U.5.] |AR 3
14 23 856591 |BEARING UNIT (PalR - 010 1.5 |&R 3
14 23 85729 | BEARING UMIT [PalR - 020 1.5 |&R 3
15 129 211551 | CRANKSHAFT 1

16 28 211558 | KEY 1

- 27 B02567438| GASKET SET-EMGINE OVERHAL |1




